ISNEBEREIMHBIRSEIASE

LEAQNING XENCA ELLCYSI. MATLRESL EIMETED LIABILITY X CPANY

QR/8.2.4/12

TEST REPORT

MRS Test serial NO. :

LNDG-837-2021.01-1.0

7= fh A R 1.0 3R B AR eyl H T R AR G
Name of Product Transformerboard Classification of Test Finished Product Inspection
S LR A] 502101
Specification B3.1 1660x3200 x1.0 mm Sample time ’

E H: = Y

Pt B o150 HRETT R AL
Lot NO. Sample type Random Sampling
AR 24T 8 2 A JRE Temp. 23°C+3C
Batch NO. Test Condition FERHEE RH.50+5%

75 B Declaration;

1. AR S B BRI
The partial copy of this test report is invalid.
2. AKMHETEZEFMLEETHELR.

This test report is invalid without the signatures and the “Test Stamp”.

I8 KR Test Standard:

GB/T19264.3-2013 (B FHEMRMELIR 5 3 o EHKRD

GB/T19264.3-2013 (IEC 60641-3-1: Pressboard and presspaper for electrical purposes-Part 3:

Requirements for pressboard, MOD)

& 06 4514 Test Conclusion:

ZHPER LS, BRI fEIA 2] GB/T19264.3-2013/(IEC60641-3-1 :2008 ) BB FA R 4LHR N4l 57

3 B4y ELRY Xt B3 1A B4EAR 1.0 mm MR HIE K.

After sample and test, the results conform to the requirements of type B.3.1A, specification in 1.0mm

IEC 60641-3-1: 2008.

U ——

%4l Prepared by: |}9 S, k?]

%% HER Issue Date: 2021

02.09 35

# 1% Checked by: |
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#L¥#E Authorized Signatory:

il "3
S

B
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Inspection Department: Testing Center in Technical division of Liaoning Xingqi Electric Materials

Co., Ltd.

—
EX LY

page 1 of 2

,
#h

=g



USRBRELIMHEBER=EELS

LRAGNING XG0 LLLCYRIC. MATLRIAL LIMITED BIABILITY COMPANY

QR/8.2.4/12
72 R BRI R
TEST REPORT
#U#% Specification: 1.0mm MHAYR 5 Test serial NO, : LNDG-837-2021.01-1.0
g e E | L PRHEEE K IR 57T
Property Unit Requirement Test result Test method
. };Eﬁﬁ-{ﬁ% . T 175 +3.0
Thickness (Maximum deviation)
B & Apparent density g/em’ 1.00-1.20 1.04
IR Zhi MD MPa 2105 125.91
Tensile strength %= CD MPa >80 81.25
= Zh [\ MD % 23.0 4.51
Elongation at break ¥ [ CD % >4.0 4.79
E4EPE Compressibility % <10 9.92
ETER C
Eéﬁ R EIS ARG re.v' . % 245 53.78
Reversible part of compressibility
T Z\ " MD % <0.4 0.28 ———
e %15 CD % <0.6 0.34 .
Shrinkage after drying - ﬁﬁ. O° 2013 L
JE[H] Thickness % <4.5 2.10 R
&3 FaER The methods
JE 6454 £ Plybond resistance See Remark 3. Me.et the specified in
requirement GB/T
7K 4¥ Moisture content % <6.0 4.0 19264.3-2013
K4} Ash content % <0.5 0.26
7] =Y ZZ
s mS/m <4.5 1.65
Conductivity of aqueous extract
K2R pH 1B pH of aqueous extract 6—9 7.04
T2 Oil absorption % >11.0 19.56
BAGEE (H) Electric strength(in oil) kV/mm 245 50.88
¥4 & Degree of polymerization — 21200 1205.1
PR ER (=S ) Volume resistivity (inair) | Q@ *m >1.0x1012 6.12x10™
REBEZE (FSF) Surface resistivity (in air) Q >1.0x1013 1.72x10"
BN &R RYTELRAT I LERAY
Online metal detection No metal particles

£-7¥ Remarks:
1. BAMHEEERET, AEEEN_1.03

raiseis__ 5 kV/s.

1.03 mm,
During electric strength test, the thicknesses of samples is

2. RIA Y 25#78 [E28H. The oil used in the tests is 25# transformer oil.
3. WHENE-EBEREZERRIFAAHEHBHAERR.

After tearing, one or more layers shall be ruptured with obvious roughness or hairness.
4. 1EHERR GB/T19264.3-2013 & B.3.1A & 1.0mm MK ERK.

The requirements are from the requirements of type B.3.1A, specification 1.0mm in GB/T 19264.3.

RARETHET T o5, FHEEERN_S5 ks

1.03 _mm, using short-time test. The rate of

MR N Tester: m

i [8] Date: 2021.01

page 2 of 2




L) USMNBBIMHER=EEAD
r)

LERCHING XINGIE§ LR YRIC MATERIAL EIMBTED DIABIITY COMPOWY QR/S 2 4 /12

TEST REPORT

MR YRS Test serial NO. : LNDG-831-2021.01-1.5

FEERAA TR 1.5 3R 2R 4R el R DAY ok
Name of Product Transformerboard Classification of Test Finished Product Inspection
RS FHRERT 5] 202101
Specification B3.1 1660x3200 x1.5 mm Sample time '

AP ;

R 001.0115.1.5 it [ E I BEALIAE -

Lot NO. Sample type Random Sampling

ErEitE 30T 2% B Temp. 23°C+3C
Batch NO. Test Condition FEXHEE RH.50+£56%

1 Declaration;

1 AR 5 B B HITRL
The partial copy of this test report is invalid.
2. FRMRELFZEFMERELHELN.

This test report is invalid without the signatures and the “Test Stamp”.

I ARHE Test Standard:

GB/T19264.3-2013 (S EMRAMEEAMR 28 3 #5: ELHRD
GB/T19264.3-2013 (IEC 60641-3-1: Pressboard and presspaper for electrical purposes-Part 3:
Requirements for pressboard, MOD)

T3 458 Test Conclusion:

ZIFER S, BT AEIA ) GB/T19264.3-2013/(IEC60641-3-1 :2008 ) B~ A JE 4R AT 4RAR 25
34 FEAMKY FRF B.3.1A BN 1.5 mm AAEATER.

After sample and test, the results conform to the requirements of type B.3.1A, specification in 1.5mm
IEC 60641-3-1: 2008.

4m#l Prepared by: X & BH Issue Date: 2021.02.09

B 1% Checked by: #L#E Authorized Signatory: | 4k
i=3

I EAr: TTMEBIMEEREEA AT BT L
Inspection Department: Testing Center in Technical division of Liaoning Xingqi Electric Materials
Co., Ltd.
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HSARBEIMBEIRZEAE

UAONIRG XINGO LA YRIC MATLRIAL LIMITED LIABILITY CCMPaNY

QR/8.2.4/12

7 i R B R B

TEST REPORT
H#% Specification: 1.5mm MRS Test serial NO. ;: LNDG-831-2021.01-1.5
o3| L¥iA FREE K s R w77
Property Unit Requirement Test result Test method
. E}Efﬁﬁ{ﬁ% oy % 7.5 +4.0
Thickness (Maximum deviation)
% ¥ Apparent density g/em® 1.00-1.20 1.15
hy{haR R 2\ = MD MPa 2105 152.37
Tensile strength 17 CD MPa >80 80.96
f g5 MD % 23.0 5.57
Flongation at break 1 E CD % >4.0 5.67
JE48 1 Compressibility % <10 8.07
UM 4
EE%EE_IEE%B]J\ Crelv. . % 245 56.70
Reversible part of compressibility
. Z\1 MD % <0.4 0.26 GBIT19764.3
e % CD % <0.6 0.38 e
Shrinkage after drying d r”j_ . 2013 FHREH
JZ1A) Thickness % <4.5 2.61 RIS
%3 HEER The methods
JE A4 &M Plybond resistance See Remark 3. Me.et the specified in
requirement GB/T
7K 43 Moisture content % 4.9 19264.3-2013
7K 43 Ash content % < 0.21
7 =Ry 23
J.G.EBE&%EK mS/m <4.5 2.79
Conductivity of aqueous extract
/KR pH & pH of aqueous extract 6—9 6.58
i H #& Oil absorption % 211.0 16.13
BA3RE W) Electric strength(in oil) kV/mm 245 49.94
F & & Degree of polymerization — >1200 1200
EFREEZE (TS $) Volume resistivity (inair) | @ *m >1.0x1012 5.4%x10"
FKEEMER (FSH) Surface resistivity (in air) Q >1.0x1013 1.42x10'
HAR 2R Y LA I LE&ERY
Online metal detection No metal particles

& 1E Remarks:

L.

mm, FAREFETRETRE, FHEEEN_S kVs.
1.51

mm, using short-time test. The rate

RASMERERET, REEEN_15]
During electric strength test, the thicknesses of samples is
ofraiseis__5 kV/s.

2. BRI A 25#%5 K 28, The oil used in the tests is 254 transformer oil.
3. HIAENE—EHEEWHRFAANEAERAERE.
After tearing, one or more layers shall be ruptured with obvious roughness or hairness.
4. FEIFERER GB/T19264.3-2013 F B.3.1A & 1.5mm M HER.
The requirements are from the requirements of type B.3.1A, specification 1.5mm in GB/T 19264.3.
BIAN Tester: 58] B[] Date: 2021.01

page 2 of 2
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USMBREIMBEBEREEAD

LIAONING XINGOIEELCYRIC MATERIAL DIMEED MARILIPYC OMPANY

QR/8.2.4/12

TEST REPORT

TR 5 Test serial NO. :

LNDG—832-2021.01-2.0

FE AR 2.0 RN 56 25 HI AR
Name of Product Transformerboard Classification of Test Finished Product Inspection
RS FHUE AR [ 202101
Specification B3.11660x3200 x2.0 mm Sample time '

AR T2 il Kiike

S 2021.01.19-2.0 = LR

Lot NO. Sample type Random Sampling

T E 0T oS s A 18 E Temp. 23°C£3C
Batch NO. Test Condition AHSHEE RH.50E5%

7 B Declaration;

1 AR S AR B HIE
The partial copy of this test report is invalid.
2. ARG LTEZEFMEREETHELIN.

This test report is invalid without the signatures and the “Test Stamp”.

K6 32 Test Standard:

GB/T19264.3-2013 (RS ELARANELMR 58 3 H7: EAAD
GB/T19264.3-2013 (IEC 60641-3-1: Pressboard and presspaper for electrical purposes-Part 3:

Requirements for pressboard, MOD)

8 4518 Test Conclusion:

ZIMRER TS, BT BEIA 2] GB/T19264.3-2013/(IEC60641-3-1 :2008 )€ B8 FA [E 4RAR FIEARAR 28
3 E 4y EAMRY X B.3.1A BILLAR 2.0 mm AR ER,

After sample and test, the results conform to the requirements of type B.3.1A, specification in 2.0mm

IEC 60641-3-1: 2008.

Yifh] Prepared by: | % 1135 %% F# Issue Date: 2021.02.09
£
#H#% Checked by: fit# Authorized Signatory: W,g{"w“ W
WM. ST P B TARA IR SR A B B B AR A 0 N VYHE

Inspection Department: Testing Center in Technical division of Liaoning Xingqi Electric MaterTals=

Co., Ltd.
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SNBBIMHERSELS

FEAQNMING XINGOT L CYRIC MALTRIAL LIMEE D HABIRITY COMPOYY QR/82.4/12
7= i R BRI iR o B
TEST REPORT
#H& Specification: 2.0mm MRS Test serial NO. : LNDG— 832-2021.01-2.0
#5630 B L XA FREE R LR e 75
Property Unit Requirement Test result Test method
R Iz %o 5.0 +4.0
Thickness (Maximum deviation)
X Apparent density g/em’ 1.10-1.25 1.18
E ALY 4 MD MPa 2110 153.68
Tensile strength 1A CD MPa >85 88.10
gz Zh1 MD % >3.0 5.50
Elongation at break 5 CD % >4.0 4.97
JE4E ¥ Compressibility % <7.5 6.45
JE4a 1T sl Z & 4 Crev % 250 5286
Reversible part of compressibility ’
. 7 MD % <0.4 0.30 GB/T19264.3
Shrinkage after drying $4A CD % 506 243 2013 HHLRE B
JE 1A Thickness % <4.5 3.31 R
%3 HEER The methods
E[R1454 1% Plybond resistance See Remark 3. Meet the specified in
requirement GB/T
7K 43 Moisture content % <6.0 5.1 19264.3-2013
7R 43 Ash content % < 0.29
KA R B T 2
Conductivity of aqueous extract mS/m <5.5 326
/KR pH {E pH of aqueous extract 6—9 7.15
Wy 28 Oil absorption % 29.0 14.30
BAS3RE (JlF) Electric strength(in oil) kV/mm 240 50.69
# & F Degree of polymerization — =>1200 1311.1
EIREEZE (FSH) Volume resistivity (inair) | Q *m 21.0x10" 1.43x10"
FKHEEBEPHZER (S 5) Surface resistivity (in air) Q 21.0x1013 6.7x10"
AR &R R YL TE&RBAY
Online metal detection No metal particles
& 7F Remarks:
1. BAEERET, AEEEN_199 mm, FAREAETRETRE, AEEEN kV/s.

During electric strength test, the thicknesses of samples is_1.99 mm, using short-time test. The rate of
raiseis_ 5 kV/s.

RIS P 25#78 K 28 7H. The oil used in the tests is 25# transformer oil.

WA EMNE BN BRI EEHEMERREUR.

After tearing, one or more layers shall be ruptured with obvious roughness or hairness.

FFFER R GB/T19264.3-2013 F B.3.1A & 2.0mm BAEAIER.

The requirements are from the requirements of type B.3.1A, specification 2.0mm in GB/T 19264.3.

RN Tester:

i 8] Date: 2021.01

page 2 of 2




ISMBREIMHSRSIAS

LEACAANG XINGOTLLECYRIC MIAFLEIAL LML LIABH ITY L OMPANY QR/S 2 4/1 2

TEST REPORT

MRS Test serial NO. : LNDG-824-2020.12-3.0

7= A TR 3.0 AL R AR AR i B 25 ) A b
Name of Product Transformerboard Classification of Test Finished Product Inspection
SR R A
2020.12
Specification B3.1 1660x3200 x3.0 mm Sample time

ﬁ—:: tt = > >

Ptk s 20.12.29.3.0 il Sy BREMLAhAE |

Lot NO. Sample type Random Sampling

L E 30T o 36 s A4 IRE Temp. 23°C£3C
Batch NO. Test Condition AEXTIE B RH.50+£5%

7 05 Declaration:

1. AR o R HITLR:
The partial copy of this test report is invalid.
2. ARMIRELFZEFNEREEHELH.

This test report is invalid without the signatures and the “Test Stamp”.

K56 fR 4 Test Standard:

GB/T19264.3-2013 (RS EARRANEAR 25 3 807 EAURD
GB/T19264.3-2013 (IEC 60641-3-1: Pressboard and presspaper for electrical purposes-Part 3:

Requirements for pressboard, MOD)

W58 Test Conclusion:

ZHRERR TG, BTl AEIA B GB/T19264.3-2013/(IEC60641-3-1 :2008 ) L S FE AR AN AR AR 25
3854 ELARARY T B.3.1A BUKHR 3.0 mm M HIERK.
After sample and test, the results conform to the requirements of type B.3.1A, specification in 3.0mm

IEC 60641-3-1: 2008.

W Prepared by: ]‘ﬁHJﬁ] 5% A [ssue Date:  2021.02.09 /‘%{\ ey
.__._ — ,_,.} T:

B #% Checked by: #iL#E Authorized Signatory: [} T
I AL TTMEBIMEFRFEATRARERLEN + O \%

Inspection Department: Testing Center in Technical division of Liaoning Xingqi Electric Materials .
Co., Ltd.
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USMNBEINMHERSEEAE

LEAONING XINGOTELLOYRIC MATLRIAL EIMELED LIARILITY COMBANY

QR/8.2.4/12

7= i R B SR i B

TEST REPORT
H#& Specification: 3.0mm MiRXGR S Test serial NO. : LNDG-824-2020.12-3.0
%6 I H B PR R for e 45 SR KR 77 3
Property Unit Requirement Test result Test method
BE R RE
Thickness (ﬁmﬂi deviation) K 5.0 4.0
B Apparent density g/em? 1.10-1.25 1.22
EORGE: T 3 Yh1H) MD MPa >110 129.90
Tensile strength i CD MPa >85 86.25
g Y17 MD % 23.0 6.76
Elongation at break 11 CD % >4.0 6.65
JE4iME Compressibility % <7.5 573
Eﬁ‘ﬁﬁf@ﬁ%ﬁﬁ Cre.v- . % 550 66.48
Reversible part of compressibility
R #\[7 MD % <0.4 037 GBIT192645.
Shrinkage after drying = CD % <0.6 0-54 | 9013 shssmse
JE A Thickness % <4.5 3.78 RO F
‘ . &3 FEER The methods
JEH 454 P£ Plybond resistance See Remark 3. Me.et the specified in
requirement GB/T
7K 43 Moisture content % < 5.4 19264.3-2013
K4+ Ash content % <0.5 0.21
KA T H
Conductiity%ﬁquii extract ms/m <55 3:53
7K 3R pH & pH of aqueous extract 6—9 6.33
A% # Oil absorption % 29.0 12.70
B 3RE () Electric strength(in oil) kV/mm 240 40.73
¥4 & Degree of polymerization — 21200 1213.2
EFREFEZE (=R F) Volume resistivity (inair) | Q *m >1.0x1012 3.62x1012
FHEHBEZE (K ) Surface resistivity (in air) Q >1.0x1013 5.69x1014
S & B R YALEN TeRAY
Online metal detection No metal particles
#7¥ Remarks:

1. BSEREETS, WEEEN_L6S mm, RAWREFESA#TRAE, AEEE__S5 kv

During electric strength test, the thicknesses of samples is
raiseis_ 5 kV/s.

RIS A 25#7F FE 22 . The oil used in the tests is 25# transformer oil.

2.
3. WAENA—-ENZENRFATHEMEIAENER.

After tearing, one or more layers shall be ruptured with obvious roughness or hairness.

4. PEIFERZE GB/T19264.3-2013 F B.3.1A & 3.0mm A HKER,

1.65 mm, using short-time test. The rate of

The requirements are from the requirements of type B.3.1A, specification 3.0mm in GB/T 19264.3.

TR N Tester: if 8] Date:

2020.12

page 2 of 2




USHEEIMHERSEELAD

ERACNANG XINGOTLLECYRIC MATLRIAL LINITEDY LIAGH 1Y C OMPAY QR/8 2 4/12

TEST REPORT

MRS Test serial NO. : LNDG-836-2021.01-4.0

e 4.0 B[R ERERAK KA )R
Name of Product Transformerboard Classification of Test Finished Product Inspection
5 A LR (] 202101
Specification B3.1 1660x3200 x4.0 mm Sample time '

A ke

T A 21.01.01.4.0 T BEHL AR ‘

Lot NO. Sample type Random Sampling

e 34T 30 %A &% Temp. 23 C£3C
Batch NO. Test Condition FEXHRE RH.50+£5%

7 BH Declaration;

1 AR S &S B & TRG
The partial copy of this test report is invalid.
2. ARPIRELHEZZEFMNEREETHELN.

This test report is invalid without the signatures and the “Test Stamp”.

ISR IE Test Standard:

GB/T19264.3-2013 (B AEMRAMEAAMR 5 3 &7 EAHRED
GB/T19264.3-2013 (IEC 60641-3-1: Pressboard and presspaper for electrical purposes-Part 3:

Requirements for pressboard, MOD)

I 458 Test Conclusion:

SHRERS IS, BT RIS B GB/T19264.3-2013/(IEC60641-3-1 :2008 )¢ B3 F IR AR FTE 404 28
34y EARMY T B.3.A BULNHR 4.0 mm MR RTESR.

After sample and test, the results conform to the requirements of type B.3.1A, specification in 4.0mm
IEC 60641-3-1: 2008.

p ?»* B
AN TR
#ifil Prepared by: [ 5351 3 | %% A3H Issue Date: 2021.02.09 f o
&% Checked by: ’ #t# Authorized Signatory: ':%_ zﬂ&‘\ ; IA v # X
RIAG: STFNE B IR IR REA T HARE AR O T

Inspection Department: Testing Center in Technical division of Liaoning Xingqi Electric Mafe;fals
Co., Ltd.
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USHEBIMUBIRSIAD

LEAONING XENGOETLOYRIC MALE REAML LMITED £1AB1LITY s PNy

QR/8.2.4/12

7= i R BRI R i

TEST REPORT
$#% Specification: 4.0mm TR S Test serial NO. : LNDG-836-2021.01-4.0
RrIe TR E Bhr FREE R fr st & R %77 2
Property Unit Requirement Test result Test method
Y mZE
Thicknesjifiiiijlm deviation) K 40 o
X Apparent density g/em’ 1.15-1.30 1.23
EALE A Zh15) MD MPa 2115 148.37
Tensile strength M CD MPa =90 92.67
g #h1a MD % 23.0 6.02
Elongation at break A CD % >4.0 6.60
JE4E M Compressibility % <5.0 4.26
EgtE R EZ #45 Crev
Reversfle part ofgcompressibility % z50 69.58
o Zh17) MD % <0.4 0.23 GB/T19964.3
Shrinkage after drying B CD % =06 2.2 2013 HHLE G
JZ A Thickness % <45 3.26 RIS VE
\ . % 3 FEER The methods
JZ 81454 ¥ Plybond resistance See Remark 3. Me_et the specified in
requirement GB/T
7K 4> Moisture content % <6.0 5.6 19264.3-2013
7K 4y Ash content % < 0.29
7{(3@?{'&& T mS/m <7.5 4.02
Conductivity of aqueous extract
K pH 1E pH of aqueous extract 6—9 6.82
W 7 Z& Oil absorption % 27.0 8.1
EBS5RE M) Electric strength(in oil) kV/mm 235 53.94
FAE Degree of polymerization — 21200 1202.1
AFEEZE (S F) Volume resistivity (inair) | Q@ *m >1.0x1012 5.0x1013
FMHBFEZE (R F) Surface resistivity (in air) Q >1.0x1013 4,39x1016
PR & B FOTEL TLEBRY
Online metal detection No metal particles
£#VE Remarks:

L BAMEREREET, HEEEN

During electric strength test, the thicknesses of samples is

raiseis__ 5  kV/s.

138 mm, RFEREANEFTRETAR, AEEREAN _S

1.38 mm, using short-time test. The rate of

kV/s.

2. RIFHH MY 254735 [5 839H. The oil used in the tests is 25# transformer oil.
3. Wi ENA—-EBERZERHEIFAEY BHBERRENR.

After tearing, one or more layers shall be ruptured with obvious roughness or hairness.
4. HBARERFR GB/T19264.3-2013 ' B.3.1A & 4.0mm #A% HE R

The requirements are from the requirements of type B.3.1A, specification 4.0mm in GB/T 19264.3.

TR A Tester: 1 (%4 EI

if [8] Date:

2021.01

page 2 of 2




HUISHENG GROUP CO. LTD.

NO. 999 WEIJIAO ROAD WEIFANG SHANDONG, CHINA

www.huishenggroup.com

TEL. 86-536-7528126

FAX. 86-536-7528125
E-mail: mariaxl08@hotmail.com; mariagao@163.com

TEST CERTIFICATE

TO: PT METSON POWER ASIA

KENARI II BLOK G1-B DELTA SILICON 5 LIPPO

CIKARANG NO: 11E RT.001 RW.001 CICAU, CIKARANG PUSAT

KAB. BEKASI JAWA BARAT INDONESIA
TEL: +6221- 5050 0006/8, ATTN: MR SAM KHONG, MS AMEI

INVOICE NO.: HSG170421

DATE: APR. 21, 2017

PORT OF LOADING: QINGDAO PORT, CHINA

PORT OF DESTINATION: JAKARTA, INDONESIA

THICKNESS: 1 OMM STANDARD: CONDITION:
TYPE | H4 TEC60641-3-1:2008 TEMPERATURE:24, MOISTURE: 51
ITEM UNIT | STANDARD | RESULT | APPRAISE
THICKNESS % 6 131
DENSITY GICM? 1.00-1.20 1.04
MD > 100 119.87
TENSILE STRENGTH MPA
CMD > 75 82.69
MD > 3.5 4.74
ELONGATION %
CMD > 45 513
MD < 0.5 0.33
SHRINKAGE CMD < % 0.7 0.41
THICKNESS < 5.0 2.96
MOISTURE CONTENT < % 6.0 4.7
ASH CONTENT < % 0.6 0.28 PASS
CONDUCTIVITY OF AQUEOUS EXTRACT < | MS/M 3.0 1.74
PH OF AQUEOUS EXTRACT 6.0-8.0 7.02
OIL ABSORPTION > % 11 21.89
C. < 10 9.83
COMPRESSIBILITY %
CREV > 50 62.54
ELECTRICAL IN AR > KV/M 13 14.39
BREAKDOWN STRENGTH | IN OIL> M 45 48.77
METALLIC PARTICLE PC/DM? 5 |
POLYMERIZATION DEGREE > i 1300 1549.6
TEAR OF ONE OR MORE PLIES,AND THE SURFACE | THE SPLIT MAKES A
SHOWS A DISTINCTLY HAIRY OR RAGGED RUPTURE OR TEAR OF
APPEARANCE(VISUAL CHECK) PLIES ANDAVITIFOBVIOUS PASS
DISTINGELY HATRY O]
RA
RESULT: QUALIFIED i

HUISHENG G




